ABB S.p.A. - ABB SACE Division



RECORD OF PROVING TESTS LBRS 13893/00 Rev. 0

- internal use only and not compliant with the requirements of the Standard UNI CEI EN ISO/IEC 17025 for tests reports -

Page 1 of 6

| TEST REQUEST NR.: 10013893 | |
|----------------------------|--|
| СОРҮ ТО | : BENEDETTI Pierceleste |
| TESTED OBJECT | : Steel profiles ZN200 and ZN275 |
| TEST | : Salt mist |
| PURPOSE OF THE TES | T : Verify the corrosion resistance of the steel profiles in object |

TEST STANDARD

TEST RESULTS AND REMARKS:

2

Steel profiles ZN200 : salt mist test's failed, after 193 hours, there are red corrosion products

Steel profiles Zn275: the material is compliant to the specification.

TEST REPORT Nr:

Date of issue: 25.02.2015

Prepared

Verified

M.Siproelli

Dullh

Approved Laboratory Manager

This document shall not be reproduced, except in full, without the written permission of Laboratory. The results contained in this document concern exclusively the tested object.

In case of controversy reference should be made to the original copy of this Record of Proving Tests, which is filed at Laboratory. This document is a test data recording and does not comply with the requirements of the Standard UNI CEI EN ISO/IEC 17025 for tests reports, therefore it is considered for internal use only.